SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 25/ 20MHz / QPSK
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Highest Band Edge / Full RB

ectrum =il s um 7
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__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84784 GHz -268.80 dem -15.80 dB 1.895 Ghz 1.015 Ghz 100.000 kHz 1.80646 GHz 0.79 dBm -20.21 dB
1849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz ~34.34 dBm -21.34 d8 1.015 GHz 1.916 GHz 200,000 kHz 1.91501 GHz -31.20 dBm -18.20 dB
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LTE Band 25/ 20MHz / 16QAM

Lowest Band Edge / 27 RB0
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Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.00 dB Mode Autg Sweep
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__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Range Up REW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184884 GHz -26.55 dem -13.55 d8 1.895 Ghz 1.015 Ghz 100.000 kHz 1.01358 GHz 5.04 dBm -24.96 dB
1.849 GHz 1.850 GHz 200.000 kiz 1.84857 GHz -30.30 dam -17.80 d8 1.015 GHz 1.916 GHz 200.000 kHz 1.91804 GHz -26.51 dBm -13.51 de
1,850 GHz 1,870 GHz 100,000 kHz 185135 GHz 5,57 deém -24.43 dB 1016 CHz 1955 GH2 1,000 Mz L a1618 CHe —52-43 chm 643 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

&

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

pectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.51004 MHz -46.08 dBm -33.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.76062 MHz -46.20 dBm -33.20 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79487 GHz -46.65 dBm -33.65 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.79655 GHz -46.99 dBm -33.89 d&
1.920 GHz 3,000 GHz 1.000 MHz 2.96743 GHz -45,60 dBm -32,60 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.09802 GHz -45.,39 dBm -32.89 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99642 GHz -40.64 dBm -27.64 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99342 GHz -40.66 dBm -27.66 db
9.000 GHz 13.000 GHz 1.000 MHz 12.39783 GHz -41.54 dBm -28.54 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.39133 GHz -41,56 dBm -28.56 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.37776 GHz -38.86 dBm -25.86 dB 13.000 GHz 19,500 GHz 1.000 MHz 19,37926 GHz -30.01 dBm -26.01 dB&
T bl

Highest Channel / QPSK

Spectrum
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 990,06247 MHz -46,18 dBm -33.18 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.78312 GHz -46.84 dBm -33.84 d8
1.920 GHz 3.000 GHz 1.000 MHz 2,95915 GHz -45.85 dBém -32.85 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.84743 GHz -40.68 dBm -27.68 dB
9.000 GHz 13,000 GHz 1.000 MHz 1269929 GHz -41.49 dBm -28.49 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.39026 GHz -39.09 dém -26.09 d&
L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 25/ 3MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 962.51604 MHz -46.27 dBm -33.27 dB 30,000 MHz 1,000 GHz 1.000 MHz 944.95001 MHz -46.12 dBm -33.12 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79487 GHz -46.88 dBm -33.88 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.82342 GHz -46.79 dBm -33.79 de
1,920 GHz 3,000 GHz 1.000 MHz 2.97067 GHz -45.83 dBm -32,82 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.07571 GHz -45.79 dBm -32.79 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95092 GHz -40.71 dBm -27.71 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98742 GHz -40.69 dBm -27.65 db
9.000 GHz 13.000 GHz 1.000 MHz 12.36983 GHz -41.32 dBm -28.32 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69279 GHz -41,30 dBm -28.30 dB
13.000 GHz 19,500 GHz 1.000 MHz 12.38576 GHz -39.04 dBm -26.04 db 13.000 GHz 19,500 GHz 1.000 MHz 19.38376 GHz -38,97 dBm -25.97 de
— —_— ~ —
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Highest Channel / QPSK

Spectrum
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 999, 75762 MHz -46,41 dBm -33.41 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.78060 GHz -46.79 dBm -33.79 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.98435 GHz -45,98 dBm -32.98 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -40.78 dBm -27.78 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,35833 GHz -41,40 dBm -28.40 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.40299 GHz -39.13 dBém -26.13 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 25/ 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 ||| Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 990.54723 MHz -46.08 dBm -33.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 990.06247 MHz -46.,30 dém -33,30 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.79025 GHz -47.10 dBm -34.10 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82468 GHz -46.77 dBm -33.77 d8
1,920 GHz 3,000 GHz 1.000 MHz 2.95987 GHz -46,02 dBm -33,02 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08327 GHz -45,88 dBm -32.88 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98992 GHz -40.83 dBm -27.83 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98692 GHz -40.69 dBm -27.69 db
9.000 GHz 13.000 GHz 1.000 MHz 12.36533 GHz -41.51 dBm -28.51 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.37383 GHz -41,49 dBm -28.49 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.30640 GHz -39.17 dBm -26.17 dB 13.000 GHz 19,500 GHz 1.000 MHz 12.36176 GHz -30.10 dBm -26.10 d&
~ —_— ~ —
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Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 979,88256 MHz -46,17 dBm -33.17 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.80411 GHz -46.70 dBm -33.70 d8
1.920 GHz 3.000 GHz 1.000 MHz 2,98938 GHz -45.72 dem -32.72 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.97892 GHz -40.57 dBm -27.57 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,70329 GHz -41,39 dBm -28.39 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.37026 GHz -38.99 dém -25.99 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 25/ 10MHz
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Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.36432 MHz -46.09 dBm -33.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 971.64168 MHz -46.23 dBm -33.23 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83139 GHz -46.99 dBm -33.99 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.82972 GHz -46.99 dBm -33.99 de
1,920 GHz 3,000 GHz 1.000 MHz 2.98758 GHz -45,51 dBm -32,51 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.07823 GHz -45.,965 dBm -32.96 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99192 GHz -40.55 dBm -27.55 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99742 GHz -40.67 dBm -27.67 db
9.000 GHz 13.000 GHz 1.000 MHz 12.36483 GHz -41.48 dBm -28.48 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.36083 GHz -41.,48 dBm -28.48 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.36326 GHz -38.88 dBm -25.88 dB 13.000 GHz 19,500 GHz 1.000 MHz 19,38926 GHz -38,97 dBm -25.97 de
— —_— = ~ — =
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Highest Channel / QPSK

Spectrum
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 975,03498 MHz -46,11 dBm -33.11 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.78984 GHz -46.66 dBm -33.66 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.97247 GHz -46.09 dém -33.09 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.97792 GHz -40.75 dBm -27.75dB
9.000 GHz 13,000 GHz 1.000 MHz 1234133 GHz -41.42 dBém -28.42 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.39649 GHz -38.93 dBém -25.93 d&
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SPORTON L.

AB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 25/ 15MHz
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Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 dg - - — - -40 dBm - - S = e
WM’ et e
= OB
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 986.66917 MHz -46.18 dBm -33.18 dB 30,000 MHz 1,000 GHz 1.000 MHz 950.79710 MHz -46.22 dBm -33.22 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -43.35 dBm -30.35 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.78480 GHz -46.92 dBm -33.92 de
1,920 GHz 3,000 GHz 1.000 MHz 2.98578 GHz -45.84 dBm -32.84 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.09658 GHz -45.,38 dBm -32.88 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99392 GHz -40.55 dBm -27.55 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99792 GHz -40.61 dBm -27.61 db
9.000 GHz 13.000 GHz 1.000 MHz 12.39733 GHz -41.51 dBm -28.51 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.33133 GHz -41,51 dBm -28.51 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.39699 GHz -38.98 dBm -25.98 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.37476 GHz -30,17 dBm -26.17 d&
— —_— ~ —
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Highest Channel / QPSK

Spectrum
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
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Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 983,27586 MHz -46,32 dBm -33.32 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.79739 GHz -46.83 dBm -33.83 d8
1.920 GHz 3.000 GHz 1.000 MHz 1,92126 GHz -44.,55 dBém -31.55 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.84043 GHz -40.47 dBm -27.47 dB
9.000 GHz 13,000 GHz 1.000 MHz 1268179 GHz -41,35 dBm -28.35 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.37626 GHz -39.05 dBém -26.05 d&
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ssanranas. FCC RADIO TEST REPORT Report No. : FG412509B

LTE Band 25/ 20MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
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-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 992.48626 MHz —46.14 dBm -33.14 dB 30,000 MHz 1,000 GHz 1.000 MHz 973.09585 MHz -46.20 dBm -33.20 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -45.35 dBm -32.35 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.79529 GHz -46.98 dBm -33.88 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.98938 GHz -46.00 dBm -33,00 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.07967 GHz -45,37 dBm -32.87 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.84943 GHz -40.72 dBm -27.72 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99942 GHz -40.53 dBm -27.53 db
9.000 GHz 13.000 GHz 1.000 MHz 12.37733 GHz -41.51 dBm -28.51 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.38583 GHz -41.,43 dBm -28.43 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.37926 GHz -39.05 dBm -26.05 dB 13.000 GHz 19,500 GHz 1.000 MHz 19,37726 GHz -38.96 dBm -25.96 dB
— —_— = ~ — =
L JL ) L JL J
D: 21:53

Highest Channel / QPSK

Spectrum
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 97164168 MHz -46,33 dBm -33.33 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.80789 GHz -46.84 dBm -33.84 d8
1.920 GHz 3.000 GHz 1.000 MHz 2,99226 GHz -45.78 dBém -32.78 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.87393 GHz -40.81 dBm -27.81 dB
9.000 GHz 13,000 GHz 1.000 MHz 1239993 GHz -41.61 dBm -28.61 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.37826 GHz -39.07 dBém -26.07 d&
i
JL J
Date:
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ssamon . FCC RADIO TEST REPORT Report No. : FG412509B
Frequency Stability
Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0065
30 Normal Voltage 0.0028
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
PASS
0 Normal Voltage 0.0074
20 Maximum Voltage 0.0066
20 Normal Voltage 0.0000
20 Battery End Point 0.0013
Note:

1. Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A9-21 of 21
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 26 / 15MHz

RB Size Full RB

16QAM

Limit: 13dB

Middle CH

Full RB

5.57

6.72

Result
PASS

LTE Band 26 / 15MHz / QPSK

Middle Channel / Full RB

LTE Band 26 / 15MHz / 16QAM

Spect e Spect e
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
o att 0 dB__AQT 2 ms ® RBW 20 MHz o att 0 dB__AQT 2 ms ® RBW 20 MHz
@152 view @152 view
S e
o — o -
Bt
0.0 0.0
1E- 1E-
=
\
1E- 1E- .
F 836.5 MHz Mean Pwr + 20.00 dB F 836.5 MHz Mean Pyer + 20.00 dB
Complementary Cumulative Distribution Functio Samples: 130000 Complementary Cumulative Distribution Functio Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 21.26 dBm 27.56 dBm 6.30 dB 2.55 dB 4.55 dB 5.57 dB 6.06 dB Trace 1 19.64 dBm 27,25 dBm 7.61 d8 3.16 d8 5.42 dB 6.72 dB 7.45 dB
—— - e
hnnncE) o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz

S5MHz

10MHz 15MHz

20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM

QPSK | 16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK

16QAM

Middle CH 1.29 1.26 3.03 3.04

4.98

4.92

9.65 534 | 1436 | 5.37

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,20 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 16.91 dBm| ™Il 16.71 dBm|
20 g8 - 136.96990 MHzZ 20 d8 - 13664830 MHz
- PN L A 26.00 dB| X ndB 26.00 dB
10d i R i AT e AN 1.286 700000 MHz 104 i et 1 T RSV 1.261500000 MHz|
- ] Q factor 650.5 b Q factor 663.2
0 dBm- / 5 0 dém ¢ -
10 dBm — - -10 dBm - -
/ -
20 dgm e 20 dBm S A
e e Y I PSS i rmns el g A VAN o
30 dém - = -30 dém
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.9509 MHz 16.31 dBm ndB down 1.2867 MHz ML 1 536.6483 MHz 16.71 dBm ndB down L2615 MHz
T1 1 835.8538 MHz -9.66 dBm ndé 26.00 dB T1 1 B35.8706 MHz -9.37 dém ndé 26.00 d8
T2 1 837.1406 MHz -3.70 dBm  factor 650.5 T2 1 837.1322 MHz -3.40 dBm  factor 663.2
) ] ]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 16.93 dBm| ™Il 16.50 dBm)
20 g8 ) 136.25170 MHzZ - 136.11640 MHz
- — X_-ndB — 26.00 dB)| “ A A x| nde 26.00 dB|
04 i dhe — o \ 2.027000000 MHz 104 Il ST Y e T, 2.039000000 MHz
b 7 Qfactor \ 276.4 B T Qfactor \ 275.1
0 dem: ‘ ke 0 dém: + 8
2 y §
-10 dam + - 10 dam
2 J \ 2 / \
i e o0 L Sl
30 dom 30 dém
~40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 835.7517 MHz 16.93 dBm ndB down 3.027 MHz ML 1 636.1164 MHz 16.58 dBm ndB down 3,039 MHz
T1 1 835.0075 MHz -8.68 dBm ndé 26.00 dB T1 1 B34.9775 MHz -9.47 dém ndé 26.00 d8
T2 1 838.0345 MHz -8.67 dbm  factor 276.4 T2 1 B38.0165 MHz -9.28 dBm  factor 275.1
|\ J I J -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG412509B

LTE Band 26

Middle Channel / 5SMHz / QPSK
Middle Channel / Full RB

Middle Channel / 5SMHz / 16QAM
Middle Channel / Full RB

ectrum hectrur
Ref Level 30.00 cBm  Offset 1120 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,20 dB & RBW 100 kHz
o att 0dB  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT e att SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max @17k Max
mili] 15.09 dBm| mili] 13.91 dBm|
836.93000 MHz 837.69900 MHz
e "y ndB 26.00 dB| & mm"‘ 26.00 dB|
w0 b, VA S B 4.975000000 MHz wd £ P i | S B 4.915000000 MHz
b i Q factor | 168.2 b Q factor 170.4
o8 i 0ds :
J /
-10 dBm -10 dBm J
/ /
[ /
20 dBm . 20 dem — -
. Vs W AL ) P T Y
e , e A n A b
A0 3o aAm
-40 dBm -40 dem
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | tion Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 B836.93 MHz 15.09 dBm ndB down 4.975 MHz ML 1 37,609 MHz ndB down 4,915 MHz
T1 1 834.042 MHz -10.62 dam nds 26.00 dB T1 L 072 MHz nds 26.00 d8&
T2 1 839.017 MHz -11.04 dém  factor 168.2 T2 1 568 MHz Q factor 170.4
L L J - L JL [

Middle Channel / 10MHz / QPSK
Middle Channel / Full RB

Middle Channel / 10MHz / 16QAM
Middle Channel / 27 RB0

pectrur
Ref Level 30.00 dBm  Offset 11,20 dB & RBW 300 kHz RefLevel 30.00 dém  Offset 11.20 db & RBW 100 kHz
jo ALt 30d8 8SWT 1B.0 ps & VBW 1 MHz Mode Auto FFT b ALt SWT 56.0 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
17.80 dBm| Mi[1] 14.08 dBm|
839.5570 MHz, 836.7600 MHz
20 26.00 dB| 2 - ndg 26.00 dB|
04 o~ \ 0.650000000 MHz| 104 At g Ml u Bu 5.335000000 MHz
- " Q factor \ 87.0 - = ‘I Q factor 156.9]
0 d8 - i 0 e | i
T v T i
-10 dBm \‘ -10 dBm |-
20 dam - 20 dem 5 -
I Y - P,
L30 dBm— -
B T
-40 dBm A
Wt
-50 dam aid
-60 dBm -60 dBm:
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Span Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result
M1 T 5.557 MRz 17.88 dem nds down 9.65 MHz M 36,76 MHz 14.08 dBm nds down 5,335 Whz
TL 1 831.685 MHz -8.54 dBm ndB 26.00 dB TL 1 745 MHz -12.39 dBm ndB 26.00 d&
T2 1 841,338 MHz -7.80 dam Q factor 7.0 T2 1 079 MHz -12.02 dem Q factor 156.9
~ I 4 S JL 4 -
TEL : 886-3-327-3456 Page Number : A10-3 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

- -
Ref Level 30.00 GBm  Offset 1120 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,20 dB & RBW 100 kHz
o att 30dB SWT 253 ps @ VBW  1MHz  Mode Auto FFT e att 30 dE SWT  75.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 14.03 dm| mili]
" 9910 MHz
e ndB 26.00 dB & T ndB 26.00 dB
04 N B 14.356000000 MHz 104 A\ R Bu 5.365000000 MHz
- ’, Q factor | 58.2| - T 1% N I‘ Q factor 154.9]
0 dBm : | 0 dem.
{ | 1
! T2 - ¥
-10 dBm ; ¥ -10 dBm 3 v
| | ] L
20 dam : ] 20 dem - -
i N E T . prrre] Rt AP
<Ay tinL Sl L E— -30 dém T AN "ﬂ‘"t"\J
" Y.
) WJ N Y
-40 dBm -40,0BAx i
w S Marand A gt
-50 dom -50 dém AL
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 3 14.03 dBm ndB down 14.356 MHz ML 1 B30.746 MHz 13.74 dBm ndB down 5,365 MHz
T1 1 -12.13 dém ndé 26.00 dB T1 1 829.547 MHz -12.47 dém ndé 26.00 d8
T2 1 843.723 MHz -12.14 dém  factor 56.2 T2 1 £34.512 MHz -12.17 dém  factor 154.9
L L J q ) e L il ] o

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

Occupied Bandwidth

Mode

LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz

S5MHz

10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM

QPSK | 16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

Middle CH 1.09 1.09 2.73 2.73

449 | 450

9.01 488 | 13.37 | 492

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,20 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 16.65 dBm| ™Il 15.55 dBm|
20 g8 13657270 MHzZ 20 d8 136.80040 MHz
h o P 1.085314685 MHz, ° 1.085314685 MHz
P A e g AT e -
10 di i 104d ;
0 dBm: . 0 dem 1 s
\ / N
10 dBm - -10 dBm — —
. / \
20 dBm — . 20 dBm S =
e g A P e AW B T N -
0 i — [“em o
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 836.5727 MHz 16.65 dBm ML 1 5356604 MHz 15.55 dBm
T1 1 835.95455 MHz 8.49 dBém Occ Bw 1.085314685 MHz T1 1 835.96014 MHz 9.11 dém Occ Bw 1.085314685 MHz
T2 1 837.03985 MHz 10.29 dBm T2 1 837.04545 MHZ 9.07 dém
JL ] GHINNRND e i ] a I e
Spectrum - Spectrum -
Ref Level 30.00 GBm  Offset 1120 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,20 dB & RBW 100 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 16.19 dBm mili] 16.62 dBm
2048 “ 137.27920 MHzZ 046 137.47700 MHzZ
= N Occhw . o 2.727272727 MHz ° - OccBw X 2.733266733 MHz
T e o e ey 12 TLA N e
10 d —~ - 10 d
0 dém i \\ 0 dém: £ \|
-10 dBm L -10 dém ,’
s s / \
PR S = P 20 dem— e —— e R
30 d8m “30 dbm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 837.2792 MHz 16.19 dBm ML 1 B37.477 MHz 16.62 dBm
T1 1 835.14535 MHz 10.28 dBm oce Bw 7272727 MH2 T1 1 835.13936 MHz 10.22 dBm oce Bw 2.733266733 MHZ
T2 1 837.87263 MHz 11.04 dBm T2 1 837.67263 MHZ 11.68 dBm
L [T

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG412509B

LTE Band 26
Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB

ectrum ectrur ko
Ref Level 30.00 cBm  Offset 1120 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,20 dB & RBW 100 kHz
fo Att 30d8 SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 37.8 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 28 dBm mili] 14.17 dBm|
2048 . 838.09800 MHz 046 . 838.13800 MHz
oce B : 4.485514486 MHz - oce By 4.495504496 MHz
- o A gy el el ] R Y
w0 P e Lila wd ] e e AT
0 dém : 0 dém :
-10 dBm a -10 dBm -
! /
20 dem 20 dam -
J A =
o e o o S v
vah e 30 i
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function tion Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
M. 1 836.088 MHz 15.28 dBm ML 1 638,138 MHz 14.17 dBm
T1 1 834.27223 MHz 9.66 dBém Occ Bw 4.485514486 MHz T1 1 834.26224 MHzZ 9.89 dBm oce Bw 4. 495504496 MHZ
T2 1 838.75774 MHz 10.53 dBm T2 1 838.75774 MHz .88 dbm
L L J - L L J [

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / 27 RB0O

L pectrur o
Ref Level 30.00 dBm  Offset 11,20 dB & RBW 300 kHz RefLevel 30.00 dém  Offset 11.20 db & RBW 100 kHz
ST 30 d8 SWT 1B8.0 ps @ VBW 1 MHz Mode Auto FFT ke att 30 d8 SWT 56.0 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
16.20 dBm| Mi[1] 14.72 dbBm|
836.6200 MHz N 835.8810 MHz
20 e 0.010989011 MHz| 2 Occ Bw 4.875124875 MHz|
1 d 104 flow
| |
o dem: ' 0 dém !
! | {
-10 dBm 3 -10 dBm
/ \ /
20 dam - 20 dem {
_ 7 — e A —,,M"”—)-{l Sl
=50 dém ~3yftymer o= £
-40 dBm -40 dBm T
50 dém -50 dbm
-60 dBm -60 dBm:
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result |
M1 T 835,62 MHz 15.28 dBm M 14.72 dBm
TL 1 832.0245 MHz 10.44 dBm Occ Bw 9.010985011 MHz TL 1 832.0045 MHz 9.43 dém Occ Bw 4.875124875 MHz
T2 1 841.0355 MHz 11.55 dam T2 1 836.8795 MHz 8.14 dm
8 JL J L JL J -

TEL : 886-3-327-3456 Page Number : A10-6 of 19
FAX : 886-3-328-4978



swanranas. FCC RADIO TEST REPORT Report No. : FG412509B

Spectrum - Spectrum =3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 100 kHz
lo At 30de SWT  25.3ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 750 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™11 14.70 dBm)| MI[1] 12.73 dBm
" 837.7890 MHz ) 894.1920 MHz
= e 13.366633367 MHz| @ M1 Oce Bw 4.915084915 MHz]
~ T
10d P e N o 104 T4 .
f \ ¥
0 d8m )' t 0 dém -
|
J |
-10 dBm 1 - -10 dam v
| / \
20 dam 20 dam - .
o b
- e Ao’ Wil
At - -30 dBm. et Y o
: Nl Ml LAV al
-40 dBm :'Dﬂ S { o :
IR SRR T
-50 dam -50 dem
-60 dBm -60 dBm:
CF 836.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result | Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML T 837.789 MHz 14.70 dBm ML T 634, 12.73 dBm
T fy 167 MHz 9.51 dam oce Bw 13.366633367 MHz T L 6.76 dam oce Bw +,915084915 MH2
T2 1 3.1833 MHz 9.32 dbm T2 1 £34.6419 MHz 5,58 dbm
. s 4 L JL 4 ‘
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

Conducted Band Edge

LTE Band 26 /

1.4MHz / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

] o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line SPURIDUS _LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F n 20 GBH‘.‘P ‘{‘I S
10 dBm ,{ \ 10 ¢Bm ‘{ l‘
|
0da | ‘l 0 dem i
-10 dem -10 dem—
SPURIOUS_LINE_ABS \ J’
-20 dem " 20 dBm—gj
-30 dem + A -30 dem J
N Vi
-40 dem - - 40 dBmig
) “ T
-50 dem \ — B L
e ——— i ——
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,98002 MHz -51,00 dem -36.00 06 847,000 MHz B 100 000 kHz e 21,00 dBm _aml
523.000 MH2 | B4.000 MHz 20.000 kHz 823,35550 MHz ~22.56 dbm -9.56 db 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -22.64 dBm -0.84 dB
824.000 MHz £26.000 MHz 100.000 kHz 824.24476 MHz 21.55 dBm -8.45 di 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -51.12 dBm -38.12 dB
—
.
I e i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit ¢heck PABS | SPURIGIE CHMEK _ PABS
q 3 3 DABS Li SPURIDUS, INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
A
i st
10 dem f | 10 daj. \
ode JI \ 0de ‘l
-10 dBm i -10 dpm
SPURIOUS_LINE_ABS f h
-20 dBm l LM =20 gBm l
-30 dBm 0 dem
! \"‘m-
/LP-\..,,,-»/ .MI‘\
-40 dem 40 dBm \
50 dBm 50 dem
&0 dem—- = 50 derm
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -32.50 dem ~10.50 dB 847,000 MHz 849,000 MHZ 100 000 kHz e 13,33 dbm -mWI
523.000 MH2 | B4.000 MHz 20.000 kHz 823,35950 MHz -29.38 dém -16.35 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -29.08 dBm -16.08 dB
824.000 MHz 826,000 MHz 100.000 kHz 824,30270 MHz 13.80 dBm -16.20 dB 850.000 MHz B860.000 MHz 100.000 kHz £850.00500 MHz -33.24 dBm ~20.24 dB
.
i 1 i

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB0O

Highest Band Edge / 1 RBmax

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

(=)

Offset 11.20 dB Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKABS PAES
. ; ; AES Line _$PURIDUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS P (.\ 20 dhi /Lf
10 dBm I 10 dBm [ \WI
o ds I i 0 dem —
-10 dem -10 dem—1
SPURIOUS_LINE_ABS \ j
-20 dBm i -20 dBm
Ll
.30 dem AN a0 :IBR {
|
-40 dBm j \ ~ ¥ ‘L.
’f \ L' 40 di n‘v k]
y iy \
-50 dam B
e LR b "
SR U FRRRTURN AT IY ¢ A0 1 8 N i »Lf( N‘»I‘M"
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,83616 MHz -49.02 dém -36.02 de 847.000 MHz 849.000 MHz 100.000 kHz 848,76523 MHz 21.15 dim -8.85 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -21.35 dBm -8.35 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -21.46 dBm -8.46 dB
824.000 MHz 826.000 MHz 100.000 kHz 82423676 MHz 20.79 dBm -9.21 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -51.38 dBm -36.38 dB
S
Y
il A I [] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

20:27

®1 AvgPwr @1 fvgPwr

Limit Gheck PARS | SPURIGHE CHHEKABS PARS

d 3 3 ABS Li SPURIDUS, INE_ABS PASS
20 chine FPURIOUS JINE_ABS PAES 20 dhine 5
10 dBm / """""""t\ 10 dBJr‘.""""""\
0 d8 { ! ode l|
|
-10 dBm | | 10 dbm ‘
SPURIOUS_LINE_ABS ﬁ \
20 dem l y ;cjan— \
-30 dem A0 dem
al .M"(MMJ \WL“"\.T\
-40 dem / = -40 dBm N
“
-50 d8m - 50 dem -
e
U WS R— e e N
&0 dam 50 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“i;Siml'; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit

£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -35.70 dBm -22.70 d& 847008 Mrz | 843,600 Mz 100.000 kHz 545 17883 W 12.57 dBm -1?WI

822.000 Mz | 824.000 Mz 20.000 ki £23,99550 Mz ~29.74 dom -16.74 08 849.000 MHz  850.000 MHz 20,000 kHz 849,00050 MHz -30.03 dém -17.03 de

524.000 MHz | 826,000 MHz 100,000 kHz 825,09391 MHz 12.87 dém -17.13 d8 BE0.000 Mz 560,000 M 100.000 RHe 550.01435 Miie a1 T

|
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =) s um 7
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
| 3 3 AES Line SPURIOUS, NE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm Ry = 1 T
0d8 + \' dem. !
[
-10 dem .l -10 dBm -
SPURIOUS_LINE_ABS | i
20 dem JJI 20 dim J.
-30 dBm -30 dem s
et W R
- M,JJLWJA«J '—\M
40 dem — -40 dem -
™ N“n\
-50 dam -50 dem
U SR S T L
50 dom— 50 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,96204 Mnz ~31.89 dém -18.69 d& §46.000 MHz | 849,000 MMz 100,000 Kiz RN T -ZUWI
523.000 MH2 | 694,000 MHz 30.000 kHz 823,55550 MHz ~29.40 dbm -16.40 d8 949,000 MHz | 850000 MHz 30,000 kHz £49,00050 MHz -29.38 dBm -16.38 dB
£24.000 MHz 527.000 MHz 100.000 kHz 624.59491 MHz 9.89 dBm -20.11 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,11489 MHz -30.55 dBm -17.55 dB
—
.
I - I 1 o

LTE Band 26 /

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PAES
d 3 3 PARS Line _$PURIOUS NE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 7 1B v
" \
od t 1 dem T
-10 dem { ! -10 dBm -
SPURIOUS_LINE_ABS ‘ i
20 dem l 20 dim L
-30 dBm -30 dem
—
R I e
40 dBm ] 40 dem ~
-50 dém 50 dem
ST PR e |
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stap 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Range Up REW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz §22,87203 Mnz ~31,23 dém -18.03 d& §46.000 MHz | 849,000 MMz 100,000 Kiz TR 573 B -mﬁl
523.000 MH2 | 694,000 MHz 30.000 kHz 823,35550 MHz ~29.06 dBm -16.06 d& 949,000 MHz | 850000 MHz 30,000 kHz 849,00549 MHz -29.39 dBm -16.39 dB
£24.000 MHz 527.000 MHz 100.000 kHz 62447502 MHz 8.76 dBm -21.24 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -30.57 dBm -17.57 dB
.
I 1 i
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SPORTON LAB.
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LTE Band 26 / 5SMHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dBm
Ry v o RIS ——
0da ff \ dem
-10 d8m } - 10 dBm
SPURIOUS_LINE_ABS l k ‘
20 dem f i [[l-20 dem ,l
-30 dBm ' -30 dem
e el v ol el
40 dBm 40 dBm
| e,
-50 B-Ijj —— -50 dBm =
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stap 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz §22,06404 MHz -33.83 dem -20.83 de 844.000 MHz 849,000 MHZ 100 000 kHz Ty =32 dom -zzwl
523.000 MH2 | 694,000 MHz £0.000 kHz 823,58751 MHz -28.73 dbm -15.73 d8 849,000 MHz 850000 MHz 50,000 kHz £49,00050 MHz -28.56 dBm -15.56 dB
£24.000 MHz 529.000 MHz 100.000 kHz 624.55195 MHz 7.76 dBm -22.24 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -31.86 dBm -18.86 dB
S
.
I - i 1 o
Date: 3 20:50:14

LTE Band 26 /

5MHz / 16Q

AM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GHBEKARS_ PARS
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 UBH‘.‘P S
10 dBm 10 dBm
i e e ian g P e e e
0 db - ‘W dem
-10 dém ’ - 10 dBm.
SPURIOUS_LINE_ABS { \ ‘
-20 dém Ij i |[fr20 dem L
-30 dBm -30 dem
f*‘”lmﬁ"'j AW — ]
40 dBm 40 dBm
i “
-50 dem e 50 dBm
e e
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stap 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,05604 MRz ~34.11 dBm 2111 08 §44.000 MFz | 849,000 MMz 100.000 KAz EFFRTTE T 556 dBm _Zaml
£23.000 MHz 824,000 MHz 50.000 kHz 823,98352 MHz -23.67 dém -16.67 dB 540,000 MH= 850,000 MHz 20,000 kHz 34900050 MHz 30,48 dBm 17 aade
£24.000 MHz 529.000 MHz 100.000 kHz 62534116 MHz 5.55 dBm -23.45 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -32.35 dBm -19.35 dB
.
)i i )
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG412509B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr ﬂ%’ ] um 5
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GlinEARS_ PAES
G | 3 3 DABS Line SPURIOUS _LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
IVSSPUVRIH SR JU AP A SR U R P -
0dB '\ 0 gBm ""\
-10 dem -1 dem
SPURIOUS_LINE_ABS \ \
-20 dem ] H [l -70 s L
A 1 1
-30 dem ; W[l =0 cem L‘m
Aot o] 40 dem
-50 dem 50 dBm ™
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,70620 MHz -35.00 dem -22.00 d6 539,000 MHz 849,000 MHZ 100 000 kHz ey T 3,48 cbm -zewl
523.000 MHz | B94.000 MHz 160.000 khz 823,36853 MHz -32.11 dém -19.11 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,01249 MHz -32.04 dBm -19.04 dB
824.000 MHz B34.000 MHz 100.000 kHz 827.70130 MHz .83 dBm -25.17 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -37.58 dbm -24.58 dB
I - i 1 o
Dater 1 20:57:2

LTE Band 26 /

10MHz / 16QAM

Lowest Band Edge / 27 RB0

Highest Band Edge / 27 RBmax

Spectr :%:‘ Spectrum =
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHBEKARS_ PAES
G | 3 3 DABS Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
e -y L ERAVN SNV
0ds \ 0 dem i ‘]
-10 dBm ! -10 dBm
SPURIOUS_LINE_ABS f \ ‘ \
-20 dBm t -20 dBm !
4 o Lw ’ Ay
-30 dBm -30 dem
- - Ty
M-M et sV O .
-40 dBm =40 dBm —
[ ~
-50 dem 50 dem [~
-0 dBém 50 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,08002 MHz -34.12 dem -21.19 d& 539,000 MHz 849,000 MHZ 100 000 kHz ey 640 cbm -zawl
523.000 MHz | B94.000 MHz 160.000 khz 823,35151 MHz -29.31 dbm -16.31 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00949 MHz -29.29 dBm -16.29 dB
£24.000 MHz 534.000 MHz 100.000 kHz 626,33267 MHz 5.26 dBm -23.74 d& 850.000 MHz 860.000 MHz 100.000 kHz 85008491 MHz -33.11 dBm -20.11 dB
I 1 i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr ﬂ%’ ] um 5
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'ABS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS 20 GBH‘.‘P S
10 dém 10 dem
0de ~ R, 0 i AR e e o,
|
|
-10 dem \‘ -19 dem [
SPURIOUS_LINE_ABS |
20 dem 2p dem
L
-30 dem ﬂ“ H (] -po dem 2
-40 dem 40 dem M
- F—
50 dem 50 dBm o
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,05604 MHz -36.28 dem -23.28 d 534,000 MHZ 849,000 MHZ 100,000 kA2 840.01648 MAZ > 14 dbm _27W|
523,000 MHz £24.000 MHz 200,000 kHz 82392557 MHz -29.60 dBm -16.60 & 843.000 MHz 850.000 MHz 200.000 kHz 849,01948 MHz -31.85 dBm -19.95 dB
£24.000 MHz 539.000 MHz 100.000 kHz 637,29920 MHz 2.10 dém -27.90 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.22478 MHz -38.36 dBm -25.36 dB
I - i 1 o

LTE Band 26 /

15MHz / 16QAM

Lowest Band Edge / 27 RB0

Highest Band Edge / 27 RBmax

[_] ] o
Spectr :%:‘ Spectrum =
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck 'ABS | SPURIGHE GHBEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PABS
20 UIBIF::‘IH PURIOUS INE_ABS 20 dbim
10 dém 10 dem
[y gt A o
Ddb ‘\ 0 dem l: \
-10 dBm -10 dBm
SPURIOUS_LINE_ABS k ‘
20 dem : 20 dim [ L\
f
30 dam o KM 1 0 dem JH A N
i Jl]
T ' et
_40 dam — m,m-nw-.-J\ 40 dBm—
-50 dBm—z= = —5$ dBm;
A|[l=F
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,06404 MHz -34.61 dem -21.81 d& 534,000 MHZ 549,000 MAzZ 100,000 kA2 84443706 WAz =00 dbm _mml
823.000 Mrz | 82+4.000 Mz 200.000 kiz 529 99451 Mz -27.62 dém -l4.62.d8 849,000 MHz | 850,000 MHz 200,000 kHz 849,06444 MHz -27.69 dBm -14.89 dB
824.000 MHz £39.000 MHz 100.000 kHz 82520629 MHz S.40 dBm ~24.60 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.10490 MHz -34.43 dbm -21.43 dB
I J1 £
21:06:0
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Conducted Spurious Emission

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

N e
p v

Ref Level 0.00 dBm  Offset 11.20 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit Gheck
INE_ABS PABS 10 dde JRIOUS | INE_ABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
e 40 dBm ; ]
-50 dBm
oot 4
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 754.53425 MHz -56.25 dBm -43.25 dB 30.000 MHz 815.000 MHz 100.000 kHz 726.07978 MHz -56.28 dBm -43.28 dB
860,000 MHz 1.000 GHz 100.000 kHz 992.83905 MHz -55.,42 dBm -42,42 dB 860,000 MHz 1,000 GHz 100.000 kHz 977.77074 MHz -55.53 dBm -42,53 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -44.59 dBm -31.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -44.30 dBm -31,30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -40.23 dBm -27.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -40,10 dBm -27.10 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03174 GHz -41.80 dBm -28.80 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03374 GHz -41,80 dBém -28.80 dB
— —_— — _—
L L J e L e

I

Highest Channel / QPSK

pec 1 D\:_JD
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
b MMWM
-50 dBém
Lot
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 218.46181 MHz -56.33 dBm -43.33 d8
860.000 MHz 1,000 GHz 100.000 kHz 969 46684 MHz -55.59 dém -42.59 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -43.48 dBm -30.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85177 GHz -40,15 dBm -27.15 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.02824 GHz -41.91 dBm -28.91 d&
i
JL J -
Date: 1 20:41 7
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LTE Band 26 / 3MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
40 dBm ; — 40 dBm ; e
-50 derr J -50 dBm
: W'J
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 410.33326 MHz -56.31 dBm -43.31 dB 30.000 MHz 815.000 MHz 100.000 kHz 338.70649 MHz -56.00 dBém -43,00 dB
860,000 MHz 1.000 GHz 100.000 kHz 979.82339 MHz -55,48 dBm -42,48 dB 860,000 MHz 1,000 GHz 100.000 kHz 997.87737 MHz -55.69 dBm -42,69 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -43.57 dBm -30.57 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -43.95 dBm -30.95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -40.31 dBm -27.31 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97225 GHz -40.46 dBm -27.46 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03024 GHz -41.82 dBm -28.82 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03574 GHz -41,93 dBm -28.93 dB&
_— —_—
)i 2 )i w

Highest Channel / QPSK

Date: 17.NOV.

pectri mq“
Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBm —
' et e
-50 dém J
-70 dB
-80 de
-90 des
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 220.27701 MHz -56.19 dim -43.19 dB
2860.000 MHz 1,000 GHz 100.000 kHz 954,25858 MHz -55.56 dBm -42.56 dé
1.000 GHz 3.000 GHz 1.000 MHz 1.69308 GHz -43.49 dBm -30.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -40.35 dBm -27.35 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.02824 GHz -41,92 dBm -28.92 dB
i
I -
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LTE Band 26 / 5MHz
Lowest Channel / QPSK Middle Channel / QPSK

| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
40 dBim : —] |[| -+ cem . — e,
-50 derr -50 dBm
. ot
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 753.16058 MHz -55.58 dBm -42.58 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.23958 MHz -56.27 dBém -43.27 dB
860,000 MHz 1.000 GHz 100.000 kHz 999.04365 MHz -55,73 dBm -42,73 dB 860,000 MHz 1,000 GHz 100.000 kHz 956.31123 MHz -55.74 dBm -42.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -44.63 dBm -31.63 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -44.54 dBm -31.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83677 GHz -40.21 dBm -27.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -40,39 dBm -27.39 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01225 GHz -41.89 dBm -28.89 db 7.000 GHz 9,000 GHz 1.000 MHz 7.02324 GHz -41,74 dém -28.74 d&
_— —_—
)i 2 )i w

Highest Channel / QPSK

pectri mq“
Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine $PURIOUS LINE_ABS PAES
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBém
b S P IS
-50 dem
I
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 222,28845 MHz -55.99 dém -42.99 dB.
2860.000 MHz 1,000 GHz 100.000 kHz 98817394 MHz -55.74 dBm -42.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -43.52 dBm -30.52 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -40.26 dBm -27.26 dB.
7.000 GHz 5.000 GHz 1.000 MHz 7.04274 GHz -41,89 dBm -28.89 dB.
i
I J -
Date: 17.NOV.
TEL : 886-3-327-3456 Page Number 1 A10-16 of 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 26 / 10MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 der -20 dBm
-30 dBm -30 dBm
40 dBim . - — — 40 dBm ; — —]
-50 derr -50 dBm
‘ e
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 718.32839 MHz -56.02 dBm -43.02 dB 30.000 MHz 815.000 MHz 100.000 kHz 216.54850 MHz -56.18 dBm -43.18 dB
860,000 MHz 1.000 GHz 100.000 kHz 979.63679 MHz -55,50 dBm -42,50 dB 860,000 MHz 1,000 GHz 100.000 kHz 968.20726 MHz -55.52 dBm -42,52 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -44.07 dBm -31.07 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -42.95 dBm -29.95 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -40.31 dBm -27.31 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -40.22 dBm -27.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04524 GHz -41.84 dBm -28.84 db 7.000 GHz 9,000 GHz 1.000 MHz 7.03174 GHz -41,85 dBém -28.85 dB
—_— —_—
)i 2 )i w

Highest Channel / QPSK

pectri mq“
Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dém
30 dem
-40 dBm —
1 e I T S
50 dém J
e
-70 de:
-80 de
-90 des
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 507.17658 MHz -56.32 dim -43.32 dB
2860.000 MHz 1,000 GHz 100.000 kHz 989,06031 MHz -55.58 dBm -42.58 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -43.25 dBm -30.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -40.03 dBm -27.03 d&
7.000 GHz 9,000 GHz 1.000 MHz 7.02324 GHz -41.77 dBm -28.77 dB
i
I J -
Date: 17.NOV. 01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG412509B

LTE Band 26 / 15MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
> -40 dBm . pu
-4
-50 derr -50 dBm
s
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.54131 MHz -45.43 dBm -32.43 dB 30.000 MHz 815.000 MHz 100.000 kHz 757.96841 MHz -56.33 dBém -43,33 dB
860,000 MHz 1.000 GHz 100.000 kHz 985.79474 MHz -56.50 dBm -43,50 dB 860,000 MHz 1,000 GHz 100.000 kHz 978.61046 MHz -55.36 dBm -42,36 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -45.67 dBm -32.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -45.17 dBm -32,17 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -41.52 dBm -28.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -40,19 dBm -27.19 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04974 GHz -42.80 dBm -29.80 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05424 GHz -41,98 dBm -28.98 dB
_— _—
)i 2 )i w
L JL ) L L J
D 13:48:44 1 2

Highest Channel / QPSK

pectri mq“
Ref Level 0.00 dém Offset 11.20 dg Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 dehi—
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBém \ —~ —
-50 dém
e
-70 dB
-80 de
-90 des
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW Frequency | pPowerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 74796028 MHz -56.29 dim -43.29 dB
2860.000 MHz 1,000 GHz 100.000 kHz 998,43719 MHz -55.53 dBm -42.53 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -44.85 dBm -31.85 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -40.33 dBm -27.33 dg
7.000 GHz 9,000 GHz 1.000 MHz 7.03624 GHz -41.83 dBm -28.83 dB
i
I J -
Date: 17.NOV.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT

Report No. : FG412509B

Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0059
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0082
PASS
0 Normal Voltage 0.0012
20 Maximum Voltage 0.0035
20 Normal Voltage 0.0000
20 Battery End Point 0.0030
Note: Normal Voltage = 3.85 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.
TEL : 886-3-327-3456 Page Number : A10-19 of 19

FAX : 886-3-328-4978
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Report No. : FG412509B

LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 26 / 10MHz

RB Size Full RB

16QAM Limit: 13dB

Middle CH

27 RB

5.19

Result

6.26 PASS

LTE Band 26 / 10MHz / QPSK

Middle Channel / Full RB

LTE Band 26 / 10MHz / 16QAM

n o . G
Spectrum 3 Spectr 7
Ref Level 30.00 cbm  Offset 1120 b Ref Level 30.00 cBm  Offset 1120 0B
lo_att 0 dB__AQT 2ms @ RBW 10 MHz lo_att 0 dB__AQT 2ms @ RBW 10 MHz
@153 view @153 view
N ——
|
o o S
00 - 00
b
\
1E- + 1E -
T T
Y \
\ \
1E 3 1E
' |
|
F 819.0 MHz Mean Pwr + 20.00 di F 819.0 MHz Mean Pwr + 20.00 db
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2196 cbm 26,10 dbm 5.11 d8 2.43 dB 4.29 dB 5.15 dB 571 0B Trace 1 | 2126 cbm 26,20 dbm 6.94 d8 3.22 dB 5.22 dB 5.26 dB 5.91 dB
—— — —— —
[T R

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number : A11-1 of 15



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG412509B

26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW
Mod.

1.4MHz

3MHz

S5MHz

10MHz

15MHz

20MHz

QPSK | 16QAM | QPSK

16QAM

QPSK | 16QAM

QPSK

16QAM | QPSK

16QAM

QPSK

16QAM

Low CH

- 14.24

5.54

Middle CH

1.28 1.28 3.00 3.02

4.94

4.95

9.67

5.51 -

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum 3 Spectrum 7
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 b = RBW 30 khz
o att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
LY 15.43 aBm LY 16.12 aBm
20 g8 , 119.49790 MHzZ 20 d8 118.66150 MHz
ndB ¥, 26.00 dB X nd 26.00 dB
10 ¢B A, A N A 1.283900000 MHZz 1048 S i T e e 1V al 1.275500000 MHzZ
- Q factor A\ 638.3 - Q facte 641.8
0 dBm: vi - 0 dam 4 B
10 dm . -10 dam: 3 oy
N, / Y
20 dgm — 20 dBm — —
. v e R A i SV R,
o 3d dom -
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 819.4979 MHz 15.43 dam nd8 down 1.2839 MHz ML 1 B1E.6615 MHz 16.12 dam nd8 down 12755 MHz
TL 1 818.3566 MHz -10.69 dam nd8 26.00 dB T1 1 B16.3734 MHz -9.90 dBm nd8 26.00 dB
T2 1 819.6406 MHz -10.63 dem qQ factor 536.3 T2 1 B19.649 MHZ -9.93 dam qQ factor 641.8
L g

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum & Spectrum T
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @10k Max
LY 17.52 aBm| LY 16.00 dBm)
» 119.96500 MHZ| \ 119.31170 MHz
20 d8 3 20 d&
. o ~ndB R 26.00 dB| b X pdB, - 26.00 dB|
1048 / il a ¥ - S 2.997000000 MHZz 1048 s A e g - 3.021000000 MHZ|
- / Q factor ‘-‘ 273.6| - 7 Q factor | 271.2
0 dém : 5 0 dam . \¥
¥ ¥ 7 \
-10 dBm T 2 -10 dBm: 'y
{ \ / \'
20 dom e - — 20 dBm—f——————— ~ =
-30 dem “30 dem
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML 1 819,965 MHz 17.52 dam nd8 down 2,307 MHz ML 1 19,3117 MHz 16.80 dam nd8 down 3.021 WAz
T1 1 817.5135 MHz -8.79 dBm nd8 26.00 dB T1 1 £17.4775 MHz -9.47 dBm nd8 26,00 d8
T2 1 820.5108 MHz -8.90 dam qQ factor 273.6 T2 1 820,498 MHz -8.91 dam qQ factor 2712
1 L] Il ]

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A11-2 of 15



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 26

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

ctrum = trum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att SWT  37.54s @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.48 dBm)| MI[1] 14.46 dBm
819.16000 MHz £19.15000 MHZ,
= 26.00 dB @ e 26.00 dB
g A 4.935000000 MHz| 104 P A, 4.945000000 MHz
* Q factor 166.0) b /" Q factor 165.7
L
0 dBm: ; 0 dem. -
10 dam. - -10 dBm. o
I \ i/ p
/ N, { \
20 dBm 20 dem
/ J AT AR P
Y e A
| -ACtiBer b
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 819,16 MHz 14,48 dam nd8 down 4.935 MHz ML 19,15 MHz 14.46 dBm nd8 down 4.945 MHZ
T1 1 816.542 MHz -11.60 dam nd8 26.00 dB T1 L B16.512 MHz -11.37 dbm nd8 26,00 d8
T2 1 821.478 MHz -11.28 dam qQ factor 166.0 T2 1 21458 MHZ -11.72 dam qQ factor 1
. s 4 ‘ L JL 4 ‘

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

Spectrum
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o Att SWT 5684 @ VBW 300kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.73 dBm| ™Il 19.51 dBm|
820.7980 MHz 819.2400 MHz
= N 26.00 dB @ i ndB 26.00 dB
04 k 9.670000000 MHz 104 N S | Bw 5.514000000 MHz
- Q factor 84.9 b ! Q factor 148.6
0 dBm: 0 dém: T
1 X
10 dBm - -10 dam: ¢ -
] /
20 dgm — 20 dBm
, v -
—J e T,
|=sgsbm 30 dprp
-40 dam dem B oo
N
-50 dBm -50 dém
-60 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | tion Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
M. 1 820.798 MHz 17.73 dém ndB down 9.67 MHz ML 1 B19.24 MHz 14.51 dBm ndB down 5.514 MHz
T1 1 814.185 MHz -7.87 dém ndé 26.00 dB T1 1 B14.245 MHz -11.40 dém ndé 26.00 d8
T2 1 823.855 MHz -8.08 dBm  factor 54.9 T2 1 B19.759 MHz -11.63 dém  factor 148.6
L L J - L L J [

Low Channel / 15MHz /| QPSK

Low Channel / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

ectrum hectrum
Ref Level 30.00 dém  Offset 11.20 db @ RBW 300 khz Ref Level 30.00 dém  Offset 11.20 db @ RBW 10D khz
o Att 30de SWT  253p: @ VBW  1MHz  Mode Auto FFT o Att 30de SWT  759p:s @ VBW 30D kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
[IETEN] 14.71 dBm [IETEN] 14.04 dBm
826.5050 MHz 819.4620 MHz
2048 ndn 26.00 dB) 2048 ndn 26.00 dB)
1048 i Y. RN | 14.236000000 MHZ, 1048 T, Bw 5.544000000 MHZ|
f Q factor ! 58.1 r ‘I Q factor 147.9
0dem j o dem ] :
I \ it
-0 f L -0 =
Y [ Jf {
0 d ond Y
/ Lo L " el g
N . M e s et
7 T e
-0 g
i IR
-60 d -60 d
CF 821.5 MHz 1001 pts Span 30.0 MHz CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 §26,505 MHZ 12.71 dém ndB down 14.236 MHz 2 1 12.0% dém ndB down 5,544 MHz
T1 1 814,367 MHz -11.61 dBm nd8 26.00 dB T1 1 -11.68 dBm nd8 26.00 dB
T2 1 528,603 MHz -11.72 dBm Q factar se.1 T2 1 -12.33 dBm Q factar 147.5
it T it T
L JL J - L JL J -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG412509B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

Low CH - - - - - - - 13.40 | 4.86 - -

Middle CH 1.09 1.10 2.73 2.71 4.52 4.48 8.97 | 4.86

Spectrum 3 Spectrum 7
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 b = RBW 30 khz
o att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @10k Max
EETE] 15.97 dbm ‘ EETE] 16.69 dBm)
20 g8 s 20 d8 - 119.14830 MHz
T | . X ' 1096503497 MHz,
AP L YAV e TN Al B LV R
10d8 ! 10d8 e
0 dom # i 0 dem. 4 *
-10 dBm J‘J kY -10 derm: 7 i
/ \ / N
20 dgm - — 20 dBm -
/ v ot o~ \
Y o e A preon P P b
O A ~ o - — 23 digwd -
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML l 818.5832 MHz 15.97 dem ML 1 10,1483 MHz 16.69 dam
TL 1 918.44895 MHz 8.80 dém Occ Bw 1.090905081 MHz T1 1 816.45734 MHz 8.41 dém Occ Bw 1.096503457 MHz
T2 1 919.53985 MHz 8.09 dam T2 1 819.58385 MHz 7.90 darm
L J I wve L i J (1] ) we
Spectrum 3 Spectrum 7
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @10k Max
LY 17.06 aBm LY 17.10 aBm)
- 119.85110 MHzZ o M 120.10890 MHz
20 P 2.733266733 MHz 2048 , - occhw Ko 2.700200708 MHz]
i e e Rts St g Lo Pl e A T
0 ] T 10 i {
\ | \
0 dBm £ i 0 dam. . .
10 dBm: - A -10 dBm: “ -
[ \ / \
20 dBm — e 20 dBm — — . e p
250 dorm- -30 dom
-0 dBm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML l 819.8511 MHz 17.06 dBm ML 1 20,1089 MHz 17.10 dam
TL 1 817.83337 MHz 11.81 dBm Oce Bw 2.733266733 MHz T1 1 81764535 MHz 10.76 dém Occ Bw 2.709250709 MHz
T2 1 820.36663 MHz 10.46 dam T2 1 820.35465 MHZ 11.00 dém
L J I wve L i J I ve

TEL : 886-3-327-3456 Page Number : A11-4 of 15
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 26

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

ctrum = trum i
Ref Level 30.00 GBm  Offset 1120 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,20 db @ RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.51 dBm) ™M1[1] 15.05 dBm)
820.82800 MHz ) 819.29000 MHz
= 4.515484515 MHz @ - 4.475524476 MHz
T1 ~ P N T
10d 7 — 104d
/ \
0 dBm: 0 dam .
\ !
-10 dBm: - -10 dBm: +
20 dgm ‘, 20 dBm
YA ELN
Bt o3 b
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 820.828 MHz 15.51 dsm ML 10,23 MHz 15.05 dem
TL 1 816.75225 MHz 9.10 dBm Occ Bw 4.5154B4515 MHz T1 L 816.76224 MHz 10.41 dBm Occ Bw 4.475524476 MHz
T2 1 821.26773 MHz 11.52 d8m T2 1 821.23776 MHz 9.73 dém
. s 4 ‘ L JL 4 ‘
Spectrum
Ref Level 30.00 GBm  Offset 11,20 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,20 db @ RBW 100 kHz
lo At 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 56,9 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.18 dBm) ™M1[1] 15.16 dBm)
).4790 MHzZ 818.7600 MHz
20 20 d8
o o 1 8971028971 MHz Y 4.855144855 MHz
1fon AT e R .
104 ) X 104 £ 1
aden | 0 dam f
1! ! |
-10 dBm T -10 dBm: 7 T
i \ ! AN
p I S 20 dBm
. .,/\ et
] -30 dém, -
A \
o Vala n
~40 dm =40 dam Xy
-50 dBm -50 dém
-60 dBm -60 dBm
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function tion Result | Type | Ref | Tre | X-value ¥-value | __Function Function Result |
M. T 820.478 MHz 18.18 dBm ML E1E.76 MHz 15.16 dBm
T1 1 814.5644 MHz 10.71 dBm Occ Bw 8.971028971 MHz T1 L £14.5045 MHz 7.36 dam Occ Bw 4.855144B55 MHZ
T2 1 823.5355 MHz 11.70 dBm T2 1 £19.3586 MHz 10.97 dBm
. s 4 L JL 4 ‘

Low Channel / 15MHz /| QPSK

Low Channel / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

(=]

Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
lo At 30de SWT  25.3ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 750 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.76 dBm) | ™M1[1] 14.42 dBm)|
L4290 MHz 818.9230 MHz
20 20
Dcc By 13396605397 MHz | Occ B 4.855144855 MHz
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result | Type | Ref | Tre | X-value ¥-value |__Function Function Result |
M. 1 822.420 MHz 16.76 dBm ML B16.323 MHz 14.42 dBm
T1 1 814.8167 MHz 10.54 deém Occ Bw 13.396603397 MHz T1 1 814.7567 MHz 9.93 dém Occ Bw 4.855144B55 MH2z
T2 1 826.2133 MHz 11.90 dBm T2 1 £19.6119 MHz 10.88 dBm
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